

APPENDIX 2.

**RESULTS OF ANALYSES ON SAMPLES SUBMITTED FROM GLENCOE
(MINERALS ENGINEERING CENTRE, TECHNICAL UNIVERSITY OF NOVA SCOTIA
AND LAFARGE CANADA INC.)**

APPENDIX 2
RESULTS OF ANALYSES ON SAMPLES SUBMITTED FROM GLENCOE
(MINERALS ENGINEERING CENTRE, TECHNICAL UNIVERSITY OF NOVA SCOTIA (TUNS)
AND LAFARGE CANADA INC.)

Sample Number	Depth		CaO %		MgO %	
	(m)	(ft)	(TUNS)	(Lafarge)	(TUNS)	(Lafarge)
I-3-1	45.8-48.8	(150-160)	53.48		0.23	
I-3-2	61.0-64.1	(200-210)	52.94		0.22	
I-3-3	76.3-79.3	(250-260)	52.46		0.20	
I-3-4	91.5-94.6	(300-310)	53.98		0.16	
I-3-5	106.8-109.8	(350-360)	53.53		0.19	
I-3-6	122.0-125.1	(400-410)	53.67		0.23	
I-3-7	137.3-140.3	(450-460)	53.10		0.19	
I-3-8	152.5-155.6	(500-510)	53.16		0.25	
I-3-1A	45.8-48.8	(150-160)	53.13	53.83	0.23	0.46
I-3-2A	61.0-64.1	(200-210)	52.82	53.29	0.21	0.45
I-3-3A	76.3-79.3	(250-260)	52.81	53.49	0.17	0.48
I-3-4A	91.5-94.6	(300-310)	54.15	54.58	0.17	0.38
I-3-5A	106.8-109.8	(350-360)	53.25	53.43	0.22	0.48
I-3-6A	122.0-125.1	(400-410)	53.00		0.30	
I-3-7A	137.3-140.3	(450-460)	53.59		0.19	
I-3-8A	152.5-155.6	(500-510)	53.18		0.20	
I-3-9A	167.8-170.8	(550-560)	52.69		0.24	
I-3-10A	183.0-186.1	(600-610)	53.53		0.17	
I-3-11A	198.3-201.3	(650-660)	52.48		0.23	